AN Terniun|

TERNIUM MEXICO, S.A, DE C.V.

R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.,
Codigo Postal 66450

Teléfonos: +52(81)8329-8500

www.ternium.com

CERTIFICADO DE CALIDAD /
MILL TEST

Fecha de Emision/ Date of issue
(DMA) 29/03/2009

RN B A

565454

No./ Decument number
569454

Godigo cliente/ Customer ID
501269

Pedido No./ Sales order
104349

Orden de compra/ Purchase order
5883

Cliente/ Customer
PLESA CIA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN
TULTITLAN MX,MEX 54940

Remisién/ Delivery
569454

Medio de Transporte/ Means of transportation

Triple eje con susp.

Descripcién de mercaderfas/ Goods description
ROLLO FRIC RECOCIDO

Dato enerale ¢ Data
No. Roflo/Coil Id. HA15235AF HA15236AE HA15314AE HA15314AF
Colada/Heat 20852 20852 20849 20849
Recubrimiento/Coating N/A N/A NIA N/A
Peso/Waight kg 8315 9285 8135 7450
Peso/Weight b 183565.41 20496.69 17958.06 16445.92
- Espesor/Thickness mm / in 0.122in/ 0.1193in/ 0.1197%in / 0.1197in/
) S - - 3.1060mm 3.0300mm 3.0400mm 3.0400mm
LILL 48.03 48.03 48.03 48.03
o= in LS/UL 48.23 48.23 48.23 48.23
BB RealActual 48.19 48.23 48.19 48.19
£= LILL 1220 1220 1220 1220
: mm LS/UL 1225 1225 1225 1225
Real/Actual 1224 1225 1224 1224
LI/LL N/A N/A N/A N/A
of" m LS/UL N/A N/A NIA N/A
= Real/Actual 0 0 0 0
53 LILL NIA NiA N/A N/A
ft LS/UL NiA N/A N/A NiA
Real/Actual ¢ 0 0 0
Capa ozift2 N/A N/A N/A N/A
Thickness gim2 N/A N/A N/A N/A
TSIST (1) - N/A N/A N/A N/A
No. Parte/Part N/A N/A N/A N/A
Descripcién/Description NiA NiA NiA NIA
Norma de Calidad/Quality Norm SAE J403 SAE J403 SAE J403 SAE J403
- Grado/Grade. : 1008 1008 1008 1008

1. TS: Tratamiento superficial, Aceitado. Sellade / ST: Superficial treatment, Oiled, Stenciled, etc

4, RB: Rockwell B

2. LE: Limite elastica / YP: Yiald Poinl

5. LIALL Limite Inferior / Lower Limit

3 RT Resistencia a ta tensién / TS: Tensile Strenght
6. LS/JL Limite Superior / Uppar Limil

Observaciones / Comments

Cl/ID#

Certificamos qua el material aqui descrite ha sklg inspescionade y ensaysdo por personal aulorzado independiente del drea
de D5 €N concordancia con la norma arnba descrita,

We here certify lhal 1he material described in here has been tesled and inspecled by aulherized personal indpendent fram
1he "y ¥ resulls in accovdance with requirements of the above speafication

Firma / Signature

St M

Ing. Antonic Mani
Temium Labs
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CERTIFICADO DE CALIDAD f

MILL TEST
TERNIUM MﬁXICO, S.A.DEC.V. Fecha de Emisi6n/ Date ofissue  No./ Document number
K.F.S._TME_;B-!dOFOggRZ&%C lonia Cuauhts San Nicolds de los G NL {DMA) 29/03/2009 569454
v. Universidad No. , Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.,
Codigo Postal 66450 TN AR
Teléfonos: +52(81)8329-8500 569454
www.ternium.com
Calidad del Acerc / Steel Quality
No. 'Rol_lp'fGoiI id. HA15235AF HA15236AE HA15314AE HA15314AF
"Gblad'aIHaat . 20852 20852 20849 20849
, c 0.0600 0.0600 0.0800 0.0800
- Mn 0.3400 0.3400 0.3400 0.3400
&1?:?;,‘}‘;:,‘;@?5 S 0.0010 0.0010 0.0060 0.0060
A{LWLL - Real - LSIUL) P 0.0070 0.0070 0.0080 0.0080
S '3 Si 0.0300 0.0300 0.0100 0.0100
‘ Al 0.0380 0.0380 0.0350 0.0350
Ti 0.0010 0.0010
Cr 0.0100 0.0100 0.0100 0.0100
Ni 0.0100 0.0100 0.0100 0.0100
Cu 0.0200 0.0200 0.0200 0.0200

1. TS: Tratamiento suparficiat, Aceitado, Sellade / §T: Superficial treatment, Oiled, Stenciled.atc

4. RB: Rockwell 8

2. LE: Limite efastico 7 YP: Yield Paint 3. RT: Rasislencia a la tensian / TS: Tensite Strenght
5. LIALL Limite Inferior / Lower Limit 6. LS/UL Limite Supericr / Upper Limit

Observaciones / Comments

CLIND#

Certificamos que ] malenal aqui descnle ha sida inspeccionado y ensayado por personal autoreado independiente del rea
de manufactura can resullados satisfactonos en concordancia con la norma arriba descika.

We here ceftify Lhat the matenal described i here has baen tesied and by
the ] dep: walh oy results in accordance wilh Fequlrernenls of the abave specificalion

fram

Firma / Signature

Jid: Vo

Ing. Antonio Mani
Ternium Labs
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